Investigating the impact of effluent from wastewater
treatment works on river water quality, Baths River,
Caledon, Western Cape, South Africa
by

Zama Nosipho
Student Number: 2743776
MINI THESIS

Submitted in the partial fulfilment

of the requirements for the degree

MAGISTER OF PHILOSOPHY
in
INTEGRATED WATER RESOURCES MANAGEMENT
in the
FACULTY OF SCIENCE
at the
UNIVERSITY OF WESTERN CAPE

JUNE 2021

http://etd.uwc.ac.za/



Declaration
I, Zama Nosipho, declare that this thesis is my own. It is being submitted for the

degree of Master of Philosophy in integrated water resources management, at the
University of Western Cape, Faculty of Science. This work has not been submitted

before for any degree or examination in any other institution.
[...]
The research study covered three sites mainly at the Caledon named the source
(discharge point) where treated water is discharge directly into the river. The upstream
point situated upstream of the Caledon WWTW where agricultural activities and
Livestock breeding are occurring. There some habitation that may results in domestic
wastewater and sewage water as well. The downstream point is mainly an area of

vegetation and pasturage .The River joins Swart River which flow directly into the Bot

River.

Figure 2: The Baths River.

http://etd.uwc.ac.za/



The Caledon WWTW is located in the in the Breede-Gouritz water management Area in
Western Cape Province of South Africa. The effluents from the Caledon WWTW are
discharged into this river which potentially contributes to an increase in contaminant

loading in the Baths River system.

- S - 1o
S / i . |
r / 7 %5 A
\
4

Figure 3: Location of the Caledon WWTW.

1.9 Outline of the thesis report
Chapter 1: This chapter reviews the background information to the research, problem

statement, study aim and study objectives, study significance, study conceptualisation,
research questions and finally it outlines the study area. Chapter 2: It reviews the
research involving the impacts municipal wastewater discharges on its neighbouring
waterbody. Regulations concerning the wastewater discharge and wastewater treatment
processes are also conferred in this chapter. Chapter 3: It Deals with research designs
and methodology. It describes the quality control and assurance, research integrity, the
method and materials used and their limitations are discussed in depth in this chapter.
Chapter 4: This chapter emphases essentially on the study results and discussions and
comparing them with previous within the same field of study. Chapter 5: This chapter
condenses and concludes the research findings drawn from the study. Based on the
conclusions from the study, recommendations for future research are made in this

chapter.

http://etd.uwc.ac.za/



Chapter 2 Literature Review

2.1 Introduction
This chapter presents the current states of water resources in South Africa. It also

outlines the structure of Municipal Waste water, its treatment processes, the waste water
regulation and opinions of other researchers through cases studies on related studies in
South Africa.

2.2 The Current State of Water Resources in South Africa
South Africa is a strained water country in which the demand for water demand is higher

or close to the available water supply (Motheta, 2016). South Africa is considered a semi-
arid and water strained country. According to Botai et al. (2016) the average annual
rainfall in the country is about 450 mm a year. This is below the world average annual
rainfall of 860 mm. The rainfall in South Africa exhibits seasonal variation. It recorded
rainfall patterns that mainly happening primarily during the summer months of November
throughout to March (Botai et al., 2016). In the western region of the country, rainfall
occurs in the winter months of May throughout August (Du Plessis and Schloms,
2017).Rainfall in South Africa varies throughout the country. The annual precipitation in
the western regions is 200 mm. The eastern regions had rainfall ranging from 500 mm to
900 mm per year (Botai et al., 2016). The annual evaporation rate in South Africa was
greater than 2000 mm (Schulze and Lynch, 2006). The country has few active rivers, and
the total flow of all rivers in the country was approximately 49,000 cubic meters per year
(NWRS, 2004).In the Western Cape, the mean annual maximum rainfall was 1,416.75
mm/year and the minimum was 175.026 mm/year. These predominant patterns of
variable and unequally spread rainfall in the Province, combined with high evaporation
rates led to extremely low transformation of rainfall to runoff (Pienaar et al.,
2017).Rainfall in South Africa is periodic and river flow is frequently low or absent in
winter season. In South Africa, DEA (2014) stated that water resources are stressed by
increasing pollutant loads, including industrial effluents, domestic and commercial

sewage, acid mine drainage, agricultural runoff and litter. Poorly operated and

http://etd.uwc.ac.za/



maintained municipal waste water treatment works are also a challenge in South Africa
(DWS, 2018).

2.3. Municipal Effluents composition
As a semi-arid country, a vital alarm in South Africa is future water demand (DEA, 2014).

Several studies have pointed out those industrial and domestic sewage effluents as
major source of waste water (Rizzardini and Goi, 2014). Other activities include
agriculture and timber industry. Wastewater comprises liquid waste discharged from
domestic residences, commercial and industrial or agricultural areas, and can enclose
variety of probable contaminants depending on the discharged amounts of substances
(Naidoo and Olaniran, 2014).

Municipal effluent brought about external pollutants into the waterways commonly
through discharge of fluid effluents comprising a mixture of treated “black water” from
sewage and “grey water” from all extra domestic and industrial wastewater (Motheta,
2016). Black water refers to wastewater from the toilets, which contains human waste
and can be a public health risk if not treated well (Henze, 2008). Grey water refers to the
wastewater from the kitchens and bathroom sinks, baths, showers, industries and
laundry which are of a lesser health risk because it does not contain human waste
(Henze, 2008). According to Friedler et al. (2013), 40% — 60% of main pollutant
discharged in the form of biological oxygen demand (BOD) and chemical oxygen
demand (COD) originate from, kitchen sink, dishwasher wastewater with food residues,

oils, fats, detergents, ditch cleaners and bleaching agents.

Municipal effluents consist of a combination of domestic wastewater, wastewater from
commercial and industrial plants and urban run-off (DEA, 2014). The composition of a
typical municipal wastewater contains grit, debris, suspended solids, nutrients (Nitrates
and Phosphates) and organic chemicals as well as metals and varies significantly from
one place to another (Henze, 2008). Urine is the main contributor to nutrients in
household wastes (Table 1) (Henze, 2008). This can be ascribing to disparities in the
discharged amounts of substances. High levels of contaminants in river water systems
causes an increase in biological oxygen demand (BOD), chemical oxygen demand
(COD), total dissolved solids (TDS), total suspended solids (TSS), toxic metals and

http://etd.uwc.ac.za/ 10



faecal coliform make such water unsuitable for drinking, irrigation and aquatic life (Trivedi
et al. 2008).

[ Table 1: Sources for household wastewater components and their values for ‘non- |

ecological’ lifestyle (Henze, 2008).

Parameter Unit Toilet Kitchen Bath/ laundry Total

Total' Urine

Wastewater  m?3/yr 19 11 18 18 55

COD kalyr 275 55 16 3.7 47.2

BOD kalyr 9.1 1.8 11 1.8 21.9

N kalyr 4.4 4.0 0.3 0.4 5.1

P kalyr 0.7 0.5 0.07 0.1 0.87

K kalyr 1.3 0.9 0.15 0.15 1.6

2.4 The Municipal Wastewater Treatment Processes
Wastewater treatment plants are the boundary between human waste and both the

aquatic and soil environments (Stalder et al., 2012). In South Africa, 56% of waste water
treatment works and 44% of water treatments work were in a poor or critical condition
and 11% were dysfunctional (DWS, 2018).The core objective used internationally with
regard to the level of treatment of municipal effluent prior to discharge is to reduce waste
loads, mainly those of suspended solids and biochemical oxygen demand (DEA, 2014).
Treatment levels of municipal effluent (sewage) can generally be categorised into:
Preliminary treatment, Primary treatment, Secondary treatment and Tertiary treatment

that include disinfection.

2.4.1. Preliminary treatment

Preliminary treatment deals with the removal of wastewater constituents that may cause
maintenance or operational problems with the treatment operations, processes, and
adjuvant systems (Tchobanoglous et al., 2004).The head of works is the point of entry of
the wastewater into the treatment works site where treatment begins with the waste
going through a screening process to remove items that cannot get through the treatment

process (Rogers and Leal, 2010). Preliminary treatment of wastewater removes about

http://etd.uwc.ac.za/ 1



35% of BOD, 30% of COD, 60% of suspended solids (TSS) and only 10% - 20% of the
total nitrogen and total phosphorus (Radojevic and Baskin, 1999). The preliminary
treatment stage completes after the heavier solids such as grit and sand is allowed to

settle out in channels for removal to a landfill site (WISA, 2002).

2.4.2 Primary Treatment

Primary treatment is principally a physical abstraction process. Primary treatment
consists of a combination of biological process that stimulates biodegradation by
microorganisms. This includes aerobic stabilization ponds, trickling filters and activated
sludge processes, as well as anaerobic reactors and lagoons. At this stage grit,
suspended solids and scum are removed in two stages which are pre — aeration and
sedimentation. The core role of primary sedimentation is to allow separation of the solid
and liquid phase fractions in the wastewater thereby reducing the suspended solids
content of the influent wastewater (Boyd and Mbelu, 2009). The water is left to settle so
that the solids can sink to the bottom and, oil and grease can rise to the top (DEA, 2014).
The suspended solids are tattered off the bottom and the scum of oil and grease is
washed off with water jets. The scum and the solids are then collected and combined to
form sludge and sent off for secondary treatment (Grady et al., 2011).

2.4.3 Secondary treatment

Secondary treatment provides for the oxygenation of the liquid fraction flowing from the
primary settling tanks (WISA, 2002). In the secondary treatment the conventional and
most popular process is activated sludge (WATER 21, 2013). The liquid and solid wastes
treat from the primary treatment stage are separated through settling and sludge is
disposed of or treated (DEA, 2014). Secondary treatment decreases the concentrations
of dissolved and colloidal organic substances and suspended matter in the wastewater
(WEF, 2008). In the secondary treatment, 90% organic nitrogen, organic phosphorus and
heavy metals associated with solids are removed from the wastewater as they settle at
the tank forming the sludge (Naidoo and Olaniran, 2014). Secondary treatment includes
the processes of aeration in an activated sludge system or treatment in biological

filtration and secondary settling.

http://etd.uwc.ac.za/ 12



2.4.4 Tertiary treatment

Tertiary treatment generally consists of some form of chemical treatment. Tertiary
treatment is the further removal of suspended solids or nutrients and/or disinfection
before discharge to the receiving watercourse (Tempelton and Butler, 2011). Usually
tertiary treatment at a sewage works involves a series of ponds, wetlands or reed beds
that are installed to offer a degree of polishing of the treated effluent discharged from the
mechanical treatment process (DWA, 2013). The principal aspect of tertiary treatment is
disinfection. Preferably, water designed for human consumption should be free from
microorganisms, though, in practice this is an unreachable goal (Gray, 2005). Biological
effluents from domestic wastewater treatment are required to be disinfected before
reclaim since they still hold microorganisms of intestinal origin, such as helminthic ova
and faecal coliform bacteria such as Escherichia coli (Liberti et al. 2000). Dysfunctional

Waste Water Treatment Plant result in sewage effluent, been discharge in nearby water

bodies.
Treatment | Preliminary [TTPrimary |11 17 |71 Secondary " Tertiary |
Effluent Offshore
disposal Offshore Offshore Surf zone
option Estuary
Effuent [s5 300-%0qmpd’ | Ta20-200mgn T T 7 15, 30 - 40 g/
at [Bop 300-500mg/ __ 180-240mgd - 30 - 40 mg/
Efﬂu—.:! T | E;I-;Ilﬂn;_ IN L - I 1 Effluant
| T
Coarse Fine |
screens _SCreens I H
OR = r =~ OR . - OR _
Treatment = 1 |
processes Solids ;
To landfil -
Aereation *
tanks
P E—
Sedmentation 1 lJ Sand filters
tanks Reed beds
Ponds
Biological
filter
Si
To tsfggn treatment [
Figure 4: Typical Municipal Waste Water Treatment Plant Processes (DEA, 2014).
13

http://etd.uwc.ac.za/



2.5 Regulation of wastewater treatment plants In South Africa
The national Water Act (No. 36 of 1998) (NWA) allows the discharge of effluents in the

water resource in an environmental way. Many communities still rely on raw water from
surface water resources for their daily supply (DWA, 2013). Therefore, it is very important
that water users comply with the required discharge standards of the Department and
avoid polluting water resources. The South African Constitution in Section 24 (b) (ii) of
the Act guarantees everyone the right to the protection of the environment, for the benefit
of present and future generations, through reasonable legislative and other measures to
ensure ecologically sustainable development and use of natural resources. While

promoting justifiable economic and social development. (DWA, 2013).

Multi-level cooperative governance is required by the water quality management of
WWTW. National Water Act: The NWA provides the framework for the utilization,
development and protection of the country’s water resources. It legislate wastewater
discharge into the water resource. Water Services Act 108 of 1997, provided the
framework that should guide the provision of water services. The local Government:
Municipal Systems Act 32 of 2000 ensured universal access to essential services that
are affordable to all (Mamabolo, 2012). Additional mechanisms include performance

management systems to assess municipalities’ performance.

Wastewater treatment plants in South Africa are controlled by the Constitution of the
Republic of South Africa of 1996.The regulation specifically involves, the National
Environmental Management Act 107 of 1998, the National Water Act 36 of 1998, the
Water Services Act 108 of 1997, Provincial legislation, Municipal guidelines and other

Government policies relevant to Local Government (Gopo, 2013).

The Constitution through it inter alia at Chapter 7 states that Local Government has the
responsibility to deliver a safe and healthy environment to its community in an ecological
manner. The Constitution also inflicts at Schedule 4B the role of providing water,
sanitation and wastewater treatment facilities on Municipalities to communities in need
(Gopo, 2013).

http://etd.uwc.ac.za/ 14



The responsibility rests with the district municipalities but can be assumed by a local
municipality if the district municipality does not have the capacity to do so. Although the
local government has the right to govern the affairs of its communities on its own
initiative. It needs support and oversight from other national and provincial governments

to ensure the sustainable delivery of wastewater services (Gopo, 2013).

2.6 Effects of Physico-chemical and biological pollutants from

Municipal wastewater effluents
Detailed monitoring and assessment of water resources are required for sustainable

water resource management (Hodgson and Manus, 2006). Water pollution resulting from
physical and chemical compounds from wastewater has become an alarming concern in

the developing countries (Lokhande et al., 2011).

2.6.1. Physico-chemical Parameters

Physico-chemical Parameters are crucial for water quality assessment and monitoring.
The components consist of and not in totality; electrical conductivity, chemical oxygen
demand; suspended solids, dissolved oxygen; pH and Nutrients (phosphates, ammonia;
nitrites and nitrates). Sewage effluent that has not been processed correctly affects the
water quality of the receiving water bodies leading to high conductivity, suspended solid,

salts, nitrogen, phosphorus and low dissolved oxygen levels in rivers .